COMMSCOPE

Mounting Kits For Wide Panel Antennas

DB380 and DB380-3 Pipe Mounts
DB5083 and DB5083D Downtilt Mounts

Bulletin 095351-000 ¢ Revision AE » July 2013 * Page 1 of 4

GENERAL INFORMATION

e DB380 has 2 clamp assemblies. Each clamp assembly
has 2 mounting brackets (uses DB5083 for downtilt
mount).

e DB380-3 has 3 clamp assemblies. Each clamp assembly
has 3 mounting brackets (uses DB5083D for downtilt
mount).

e Fits round members 2.4" to 4.5" (* 60 to 115 mm) OD or
angle members up to 2.5" (63.5 mm) on a side.

* Note: Minimum pipe diameter recommended is 60 mm (2.4"). These
mounts can be used on pipe diameters measuring down to 33 mm (1.3");
this is only recommended for building mounts or however, applications

INstallation Instructions

( POVWERED BY

-

oREw

CommScope Infrastructure Academy offers installation training.

PRE-INSTALLATION INSTRUCTIONS

e Examine antenna and hardware to ensure that all
parts are enclosed and that there is no physical

damage.

e Check to ensure that the antenna feed connector

mates with the jumper cable.

e Verity that the frequency range shown on the label
on the back of the antenna matches the frequency
range of the station equipment.

e Position the antenna with its “up™ arrow label
pointing upward before installation. This orientation
allows the drain holes to be on the bottom of the

with no significant side wind load. anfenna.
Qty
ltem Description term Description Qty
DB380 | DB380-3 DB5083 | DB5083D

1 Bracket With Tabs 2 3 Q /’.Iﬂq’ ] Downtilt Bracket 1 2 %&

.g/ \/
2 Bracket Without Talbs 2 3 W 2 Downtilt Bracket 1 2 ———

A\ |
3 M10-1.5 X 35 Hex HD Bolt, HTSTL,GALV 4 6 )‘ﬂ 3 M10 Split Lock Washer, STL,GALV 4 8

A/

(O
4 M10 Split Lock Washer, STL,GALV 4 6 @ 4 M10-1.5 Hex HD Nut, STL,GALV 8 16 ‘\ ")
7 A \
S M10-1.5 Hex HD Nut, STL,GALV 8 12 .\ V’J 5 M10-1.5 X 35 Hex HD Bolt, HTSTL, GALV 4 8
6 M12-1.75 X 190 Hex HD Bolt, STL,GALV | 4 6 W 6 M10 Tooth Lock Washer, STL,GALV 2 4
/ M12 Flat Washer, STL,GALV 8 12 DB5083/DB5083D
8 M12 Split Lock Washer, STL,GALV 4 6 @
MAXIMUM TORQUE VALUES
o  [M12-1.75Hex HD Nut, STLGALV 8 19 M10 37 N.m (27ft Ibs)
T M12 58 N.m (43ft Ibs)

DB380/DB380-3

(continued on page 2)

NOTICE

The installation, maintfenance, or removal of an antenna
requires qualified, experienced personnel. Andrew
installation instructions are written for such installation
personnel. Antenna systems should be inspected once @
year by qualified personnel to verify proper installation,
maintenance, and condition of equipment.

Wear shoes with rubber soles and
heels. Wear protective clothing
including a long-sleeved shirt and
rubber gloves.

Do not install near power lines.
Power lines, telephone lines,
and guy wires look the same.
Assume any wire or line can
electrocute you.

Do not install on a wet or windy
day or when lightnhing or thunder
is in the area.Do not use metal
ladder.

Andrew disclaims any liability or responsibility for the
results of improper or unsafe installation practices.




DB380/DB380-3 and DB5083/DB5083D Mounting Kits Bulletin 095351-000 « Revision AE  July 2013 s Page 2 of 4

(Continued from page 1)

M12 Flat Washer M10-1.5 X 35 Hex HD Bolt
M10-1.5 Hex HD Nut
M10 Split Lock Washer

M12 Split Lock Washer 4
\ e

3\I\/HQ] /75 X 190

M12-1.75 T T~ Hex HD Bolf

Hex HD Nut rd | \

Bracket

Without Tabs

4 ATTENTION: Insert M12 bolits and
M12 flat washers into bracket with tabs
prior to attaching bracket to antenna.
. )
T~ | Bracket
- i With Talbs

Antenna Bracket

M10-1.5 Hex HD Nuf—

M10 Split
Lock Washer

Use inclinometer
to verify antenna
s truly vertical.

& - ‘ Middle
gﬁ . ) ‘ "W\ lle pipe bracket
|Q| j included with
/ : ° P DB380-3
3 \
& \ —M10-1.5 X 35
M12-1.75 Q Hex HD Bolt
Hex HD Nut — —M12-1.75 X 190 Hex HD Bolt
M12 Split
Lock Washer— . —M12 Flat Washer
M12 Flat ATTENTION: Insert M12 bolts and
Washer M12 flat washers into bracket with tabs
prior to attaching bracket to antenna.
—Bracket With Tab
—Bracket Without Tab

Attaching Antenna to a Mast Using DB380/DB380-3 Pipe Mount.



Bulletin 095351-000 ¢ Revision AE * July 2013 ¢ Page 3 of 4 DB380/DB380-3 and DB5083/DB5083D Mounting Kits

(Continued from page 2)

Stagger the mounting

brackets about 2" below
one another to mount up
to 3 antennas on a single
mast.

Factors to consider with this
mounting method:

e |solation should be measured
when high isolation is required

e Overall diameter of combined

offset antennas around a mast.

HOISTING ANTENNA UP A TOWER

e Pre-assemble as much of the mounting hardware as
N\ possible before lifting the antenna up to the top of the
cff——( | tower.

e Aftfach arope to the top mounting bracket on the back
of the antenna. Keep the antenna vertical when hoisting
the antenna. For safety, an additional rope can be
attached to the boffom antenna mounting bracket and
used as a guide by someone else on the ground.

e Bring the antenna into position on the tower and secure
It using the hardware provided (See “Aftaching Antenna
to a Mast Using DB380/DB380-3 Pipe Mount” illustration.

To avoid twisting the antenna,ensure that all the
mounting clamps are aligned with each other. Securely
tighten all hardware.

Mounting Multiple Antennas Using DB380/DB380-3.

M10-1.5 Hex HD Nut—
M10 Split Lock Washer—

M12-1.75 &
Hex HD Nut &

M12 Split
Lock Washer

M12 Flat Washer

O

=
)
2
- |
\\
\\

Antenna Bracket—

M10-1.5 Hex HD Nut—

See “Attaching Antenna to
Mast Using DB380/DB380-3
Pipe Mount” illusiration to
install bottom bracket to
antenna.

M10 Split Lock Washer—

—M10-1.5 X 35 Hex HD Bolt

—Pre-Assembled Downtilt Links

—Tooth Lock Washer (Insert between links.)
M10-1.5 X 35 Hex HD Bolt,
M10 Lock Washer, and M10-1.5 Hex HD Nut

—M12 Flat Washer

MID1.5 X35 Hex HD Bolt ) e NTION: Insert M12 bolts and

. Inser olts an
—MI2-1.75 X 190 Hex HD Bolt py9 figt washers into bracket with tabs
—Bracket With Tab prior to attaching bracket to antenna.

—Bracket Without Tab

Attaching Antenna to a Mast Using DB5083/DB5083D Downtilt Mount and DB380/DB380-3 Pipe Mount.



DB380/DB380-3 and DB5083/DB5083D Mounting Kits Buiietin 095351-000 « Revision AE  July 2013 « Page 4 of 4

(Continued from page 3)
Notes:
See instructions on e Maximum achievable downtilt
“Hoisting Antenna angle will vary, depending on
\ Up A Tower.” overall length of the antenna.
Downfilt e Account for any degree of
Bracket tower lean when measuring
is fully downtilt angle.
collapsed. o
e Use an inclinometer or other
‘ device which measures angles
relative to vertical for achieving
An precise downfilt
L measurements.
Inclinometer
or other device
which measures
angles relative
be used to extend downfilt
achieve bracket.
precise |
measurement. 2. Extend the downtilt
. bracket until the
desired downtilt
angle
Draw an imaginary is achieved.
vertical line through
the center of the heads 3. Carefully tighten
of the bolts to ensure bolts after downtilt
—H—[ | antenna is a 0° when angle is set. Do noft
. // first installed. overtighten.
MQST\ /

Ensuring Antenna is Fully Collapsed at 0°. Adjusting the Downtilt Angle

POST INSTALLATION INSTRUCTIONS

Noftes:

Connect the station transmission line (not supplied) to
the antenna. Make the connection snug, but do not apply
heavy force with pliers.

Carefully weatherproof all connections, covering all

e Maximum achievable downfilt
angle will vary, depending on
overall length of the antenna.

e Account for any degree of
tower lean when measuring

:ﬂ|:| ﬁ,,

downtilt angle.

e Use an inclinometer or other
device which measures angles
relative to vertfical for achieving
precise downfilt
measurements.

cracks and the outer jacket of the transmission line.
Failure to waterproof the connection could result in
improper operation of the antenna.

e Secure the transmission line to the tower in the best
position to avoid physical damage to the cable.

o After the antenna and transmission line have been
installed, a careful visual check should be made to
ensure that:

- All mechanical connections have been made and
the antenna is mounted with sufficient physical

1. Loosen bolts to
clearance.

extend downtfilt

_ o _ bracket.

- The “up” arrow is pointing upward and the drain holes .
in the end cap are oriented downward. 2. Extend the downfilt

bracket until the

desired downfilt

- All connections have been carefully wrapped to prevent angle is achieved.

moisture problems.

3. Carefully tighten
bolts after downtilt
angle is set. Do not
overtighten.

- The antenna is in the desired mechanical tilt position.

Inverted Downtilt Mounting Option for Cases Where
Downtilt Links do not Fit Between Antenna Mounts.

Customer Service 24 hours

North America: +1-800-255-1479 (toll free)

Any country: +1-779-435-6500

email: acicustomersupportcenter@commscope.com

CommScope

1100 CommScope Place SE P.O. Box 339, Hickory, NC 28603-0339
(828) 324-2200 (800) 982-1708
www.commscope.com/andrew

Nofice: CommScope disclaims any liability or responsibility for the results of improper or unsafe installation, inspection, maintenance, or removal practices.

Aviso: CommScope no acepta ninguna obligacién niresponsabilidad como resultado de prdacticas incorrectas o pehgrosos de instalacion, inspeccion, mantenimiento o retiro.

Avis : CommScope décline toute responsabilité pour les consequences de procédures d'installation, d'inspection, d’entretien ou de refrait incorrectes ou dangereuses.

Hinweis: CommScope lehnt jede Haftung oder Verantwortung fir Schaden ab, die aufgrund unsachgemdadBer Installation, Uberprifung, Wartung oder Demontage auftreten.

Atencdo: A CommScope abdica do direito de toda responsabilidade pelos resultados de prdticas inadequadas e sem seguranca de instalacdo, inspecdo, manutencdo ou remoc¢do.
Avvertenza: CommScope declina eventuali responsobﬂfro derivanti dell’esecuzione di procedure diinstallazione, ispezione, manutenzione e smontaggio improprie o poco sicure.

& : CommScope 2 a] HHIXTFAME UEIA L AN 24 Wi, FBEIRE HAE T S 80E RA FUTAT LS M THAT
@2013 CommScope Bulletin 095351-000



COMMSCOPE

FEEE

FRAXLGLLER
DB380 #1 DB380-3 {a#f &4 4
DB5083 #1 DB5083D T (iR & ZE

2N E 095351-000 « 571k AE « 2013407 B+ &1 74 77
11—
HR1E I%

* DB3SOAC %S T 2EZ2dE41 [
(i 22 25 2848 FHDB5083)

* DB380-3 Wl#43E 40, RISk WA =3RRI K
2 (T iz 3&E 2844 FHDB5083D) &

A] 22 3EhNME Ny 2.4 T~TFR] 4.5

o
il
=t
iy
S

i) (%60 £ 115 ZK)

R85
o R R LR A
o R LRI

RV

.« gk

VLA

( POVWERED BY

AHIIEEW

SRE Il X ZIE ) -

' BORFTA F T B I ELIR

Sk 5 P LR
#ﬁﬁ%*mﬁ ER S HIAIERE e

VLA

IR AL A BRI 2.5 95~ (63. 5Z22K) B AN,
wE s EFR R NERAN 60mm (2.4 JEf) Xz
PFRIEER/NE 33mm (1.3 Je~f) FPEHE BT 225, EGHES
TR b 22 2 Bl e VA K BN Im) K7 25 13 A N
1 B

Kk
55 Hiid
DB380 | DB380-3
NG e 2 2 3 7

2 e H e e

3 MI10-1.5 X 3575 kIEHE, & umE miN

4 M10s# IR pE, FAERERRKEN

5 ML0-1. 575 M LMEEE, HPERERR AN

12

6 M12-1.75 X 190/ kb2 A, AE RN

7 MI2°F-EE], AR AR AN

12

8 MI25sEIafE, FAERERKIN

RPN=RG
el mE(TH L

B AT UM AR K FLAL T R LR

[ERSE-

LI RFREGHY “I B au;H‘T EIC N

i T HI AN

IEOE

9 M12-1. 7575 A1 S UEEE, PVEREE Bk N

12

’(A\
0

L HE
7 Hidk
DB5083 DB5083D
1| T R S B 1 2
2 Rl | 2 |
3 MIOFHEEAE], FEEEEiREN 4 8 @
7=\
4 M10-1. 575 SLBRE, A8 e N 8 16 ‘
5 M10-1. 5X3575 i Sk, v o B2 ik A 4 8 @
6 MIOUAEN S E R, T ik e 2 4
DB5083/DB5083D
A FH &KL
M10 37 &K (27 ER/EE)
M12 58 & K (43 ER/EE)

DB380/DB380-3

vy e
/ &

R B HEA) BT il 7 22 2 =
N AT HRE . 22488 (Andrew) 223%
ZIRN R GH . REERGN HTHEA
U2 U 4 F e SRR LI

ﬁiﬁkﬁﬁfﬁéﬁ X F R G

Ji

H
AR

xR

= Y
A

/_A

oA

EESTN

&
%%ﬁﬁ%
ER A —

K,

BB WA

157 2B 7E
4. HEAT
ATAAT T 2R B

P . YR
AN AR ],
Nl & T

(HZFE2 177

15 5 AT AR B SR A AR G R ) 4
T WAA KM CMRIKRTE

FRIBJ 37 Al .




B380/DB380-3 #1 DB5083/DB5083D ZixZE INE095351-000 « #5771 AE « 20134807 F « Z 2 7 # 477

(FEE1T0)

M12F- 24 b m0—1j5x35—¥%#£%@

M12 5555 3] e
j\\ -

il 1@
‘ M12 - 1. 75 X 190

M‘lzﬁq;éﬂa%i T T~ AV BN Y
7N SR - ' \
o Bz B 2
+ R SR M2 BRAR KO BB 4 A\
i H AR, R ERERRR
ZER|RL L

DB380/DB380-3 fafF & 422

M10-1.5 75N kIEEE—
M1O 5 3 34 B

i F WA 27 B
e 15 3

"R H

(Y DB380-3FE 75
hE fa AT 2 &2

M10-1. 5X35
VAV: B o

M12-1. 75X190 75 f 3k 24
M12 -

FE: %hMM%ﬁ&%@@EA*
B3 8E, BB RERRE L,

M12-1. 75
7N A SRR

M12 5 3 3 B
M12 P2

Jorh B a7

%
]

A B

M DB380/DB380-3 JF A 26 & SEFIHIFT [ o



INE 095351-000 « #57TIEAE » 2013 £ 07 F « &3 TH 4 I DB380/DB380-3 f1DB5083/DB5083D &4

(3EZE277)
e AN IR
2109 2 Hi~p, L ’E \ \ .
CHRALAT L D e iR ER MR 2L T
W 3 WKL o o TENE R ST BT, R A S H AL e
TN . %*ﬁﬁﬁ@%@ﬁ%%ﬁ%ﬁ%ﬁ%i%h NEE-PNS"
=[5 | N, NRAFREGIEH . ARAHCI, 1l o ARG A0IE
° : ER 2 L3R, AR AR T N G ) R AR S T
© RRECZBAETE T IEWAOLE, ] B R H A [ e
g’fﬁiiﬁ DLHRE “F DB380/DB380-3 Y4 K4k 23 B Huft
e FH I 22 258 7 9 B 5 R TR 2% . ‘ | - \ ‘ ‘
N . NIRRT, TEIRTA AT — R b, 37
o YT R BRI, 0 B @ @ R AT B
FE AT I & . o o
o LA BB ) 20 A MR 2R 1T
ISEUNER R
Tl |
\J
cf——[lo |
/
& HDB380/DB380-3 Z L 2RI 4L,
PN AR iH2 ILIEE  “F] DB380/DB380-3 HFRL
M10-1.5 /ifﬁjk@%ﬂlyﬁéfj = i ’
M10 s ERE— |
M10-1. 57N f LB R —
M107H 25 24 ]
(D
/ / Q M10-1. 5X 35
E? e ° : N F Sk
g/ / — VA N R A
@ / — B E (R NEEE A )
” R M10-1. 5X 35 7NAikiRiE,
@@/ M1O B, A1 M10-1.5 75 Sk}
& —M10-1. 5X 35 /NA-=LIZk:
i B MY R
e b M12-1. 75X 190 fyskigre  VER: JoBMI2uZ ke & -5 B4 A Y
o CmmEREy  BRRRR, PERRERREEIRA .
=+ — T H A 2 a4

JHDB5083/DB5083D | i 22 4 48 FHIDB380,/ DB380-3 i JF 25k 4805 T 28 2020 Bl HLFF [~



DB380/DB380-3 1 DB5083/DB5083D it 2R INE 095357-000 « #£1TERAE « 20134507 5 « Z 4574 457

(EEZE30)
&1
o - HHR KGR R, A
BIEA% RS B 1A A 2 4 2 .
ST (50
A TR, I
. LR A
FgREe . — |l o 2P B A T LA A
XTI B i
AR 0T
i —
ICVREE:
A DL s A
5 L1101 112
Gt A @
A , LBATFIRER, FETT R, —
2 BRI, AR
B
3. FEREF P LIS, MO
baf R, L
T YR R, TRk
/
e G, i
?@*:F\ / Salie
, T
HRTLE 0 552 I R
wEE &
NN - i AR R R IE, ik R
B A s e R Bk BN A 2 T
KB TR TR, I R P RS T PIURE, IR
SMELR . AN kB e B T DK AR Y, T A S EUR A T (F VRO
MIEF LSS AL DL R
A I E I REGE, DS S A B T B TR
b IR =9

o AR RENME LI L )5, NMIEATAF AR HAUR &, DL R
— A VMGIERY 58 i, HREAE 2N A L8 KV

[AJBAL
——%ﬂt”%%%ﬁtﬁuEﬁﬁﬂ@%%¢%ﬁ*ﬂﬁ%ﬂ: 1.#%%# SIS
— A ERS e ZE P 1R . 2. JEIT NUAE SR, HEE

FIT it B A

3. EWEL MilA )G
5 7]

— RYAEAE TR I HLBIRI AL L e
RS Y E IR //E N C SV

1 [ WG ERE R FE XK A 2G 3 R I
16111 (315 1 ﬁ/%f“ LR VAo

CommsScope Customer Service 24 hours

1100 CommScope Place SE P.O. Box 339, Hickory, NC 28603-0339 North America: +1-800-255-1479 (toll free)

(828) 324-2200 (800) 982-1708 Any country: +1-779-435-6500
www.commscope.com/andrew email: acicustomersupportcenter@commscope.com

Nofice: CommScope disclaims any liability or responsibility for the results of improper or unsafe installation, inspection, maintenance, or removal practices.

Aviso: CommScope no acepta ninguna obligacion niresponsabilidad como resultado de prdacticas incorrectas o pehgrosos de instalacion, inspeccion, mantenimiento o retiro.

Avis : CommScope décline toute responsabilité pour les conseéquences de procédures d'installation, d'inspection, d’entretien ou de refrait incorrectes ou dangereuses.

Hinweis: CommScope lehnt jede Haftung oder Verantwortung fUr Schdden ab, die aufgrund unsachgemdaBer Installation, Uberprifung, Wartung oder Demontage auftrefen.

Atencdo: A CommScope abdica do direito de foda responsabilidade pelos resultados de praticas inadequadas e sem seguranga de instalacdo, inspecdo, manutencdo ou remocgdo.
Avvertenza: CommScope declina eventuali responsobﬂfro derivanti dell’esecuzione di procedure diinstallazione, ispezione, manutenzione e smontaggio improprie o poco sicure.

& : CommScope 2 a] HHIXTFAME MBI L AN 24 . FHBEIRE BT S 80E RA UL LS M THAE
@2013 CommScope Bulletin 095351-000



